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9PT PLASMA TORCH
COMPLETE ASSEMBLY

4.

SR. 
NO. DESCRIPTION QTY. OEM PART NO. OUR PART NO.

1 NOZZLE NUT 1 9MB8 9PT8
2 NOZZLE ASSEMBLY,GP 1 3M7-GP 3P7-GP
3 O-RING,BLACK VITON,1.114 x 0.07 in. 1 7M57 7P57
4 O-RING,BLACK VITON,0.614 x 0.07 in. 2 7M111 7P111
5 WATER CHANNELING HEAD 1 9MB15 9PT15
6 O-RING,BLACK VITON,0.850 x 0.045 in. 1 9MB297 9PT297
7 ELECTRODE LOCK NUT 1 7M14 7P14
8 ELECTRODE 1 9M119198 9P119198
9 O-RING,BLACK VITON,0.426x0.07 in. 1 7M51 7P51

10 ELECTRODE HOLDER 1 9MB18 9PT18
11 O-RING,BUNA,0.426x0.07 in. 2 2M199 2P199
12 O-RING,BUNA,0.239x0.07 in. 1 4EFC56 4EF56
13 FRONT INSULATOR,ARGON 1 9MB50 9PT50
14 O-RING,BUNA,0.739x0.07 2 9MB296 9PT296
15 REAR INSULATOR 1 9MB166 9PT166
16 O-RING,BUNA,0.739x0.07 in. 2 5PT21 5PT21
17 O-RING,BUNA,0.864x0.07 in. 1 10E46 10E46
18 ELECTRODE HOLDER NUT 1 7M17 7P17
19 BASE ASSEMBLY 1 9MB165 9PT165
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BASE ASSEMBLY

6

9PT TORCH

SR. 
NO. DESCRIPTION QTY. OEM PART 

NO.
OUR PART 

NO.
19 BASE ASSEMBLY 1 9MB165 9PT165

20 O-RING,BLACK VITON,0.489 x 0.07 in. 2 2-014V 2-014V

21 BASE SUB ASSEMBLY (INCLUDING 20 & 22-27) 1 9MB37 9PT37

22 O-RING, 1.239 x 0.07 in. 1 2AF29 2AF29

23 GUN BODY 1 - -

24 HOSE NIPPLE 1 9MB208 9PT208

25 MOUNTING STUD & HOSE FITTEING ASSEMBLY 1 9MB335 9PT335

26 LOCK WASHER 4 PH21 PH21

27 SCREW, 1/4-20 X 1/2 4 C453 C453

28 PLUG 1 9M38 9P38

29 SCREW,1/4-20 x 1/4 4 - -

30 SCREW,1/4-20 x 1/2 1 7M138 7P138

31 ELECTRODE HOLDER CLAMP 1 7M135 7P135

32 LOCKING RING ASSEMBLY 1 9MB142 9PT142

33 GUN BRACKET 1 - -

34 HANDLE 1 - -
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9PT PLASMA TORCH
POWDER PORT
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NOTE: '*' MARK PART ASSEMBLY ARE USED FOR VARIOUS PURPOSES IN PLACE OF (41*) ASSEMBLY.
8

9PT TORCH
POWDER PORT ASSEMBLY

SR. NO. DESCRIPTION QTY. OEM PART NO. OUR PART NO.

35 DUAL POWDER PORT MOUNTING BRACKET 1 9MB961 9PT961
36 SCREW,10-24 x 1-13/64 1 3M327 3P327
37 SCREW,8-32 x 3/16 2 9MB962 9PT962
38 POWDER STEM 1 3M202 3P202
39 NO. 2 POWDER PORT 1 3M210 3P210
40 NO. 2 MOUNTING BLOCK 1 9MB982 9PT982

41* NO. 2 POWDER PORT ASSEMBLY 2 9MB972 9PT972
42* NO. 1 POWDER PORT ASSEMBLY - 9MB971 9PT971
43 NO. 3 POWDER PORT 1 3M203 3P203
44 NO. 3 MOUNTING BLOCK 1 9MB983 9PT983

45* NO. 3 POWDER PORT ASSEMBLY (INCLUDING 38) - 9MB973 9PT973
46 NO. 4 POWDER PORT 1 3M215 3P215
47 NO. 4 MOUNTING BLOCK 1 9MB984 9PT984

48* NO. 4 POWDER PORT  ASSEMBLY (INCLUDING 38) - 9MB974 9PT974
49 NO. 6 POWDER PORT 1 7M288 7M288
50 NO. 6 MOUNTING BLOCK 1 9MB986 9PT986

51* NO. 6 POWDER PORT ASSEMBLY (INCLUDING 38) - 9MB976 9PT976
52 STEM ASSEMBLY - 3M331 3P331
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